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ALADDIN SCIENTIFIC CORPORATION
14078 Meridian Parkway, Riverside, CA. 92518

Date of Testing:

Date of Next Testing:
Product Name:
CAS Number:

Specifications & Purity:

Lot #:
SKU #
Analysis:

Parameter
Particle size
Loss ondrying
PH (25°C)
Ignition Residue
Heavy metals

Appearance (C401616)

Infrared spectrum

%ﬂ. e

John Su
QA & QC Manager

Certificate of Analysis

2023-01-16 15:20:32

2027-01-15 15:20:32
a-Cellulose
9004-34-6

Particle size: 180 um
A2306192

C401616

179837

Limit Values

160-200 (pm)

0-7 (%)

7-9

0-0.05 (%)

0-10 (ppm)

white to off-white powder
Conforms to Structure

Result

186.00 um

3.25%

8.78

0.00 %

0.04 ppm

White to Off-White Powder
Conforms to Structure
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